CRC REVIVALS




SAFE DRINKING WATER

The Impact of Chemicals
On A Limited Resource

https://doi.org/10.1201/9780203710449



Taylor & Francis
Taylor & Francis Group

http://taylorandfrancis.com


http://taylorandfrancis.com

&84 Drinking Water Research Foundation

113 N. Henry Street, Alexandria, VA 22314 (703) 683-5213

SAFE DRINKING WATER

The Impact of Chemicals
On A Limited Resource

Rip G. Rice, PhD
Editor for the Drinking Water Research Foundation

CRC Press
Taylor &Francis Group
Boca Raton London New York

CRC Press is an imprint of the
Taylor & Francis Group, an informa business




First published 1985 by Lewis Publishers
Taylor & Francis Group

6000 Broken Sound Parkway NW, Suite 300
[...]
scales, To avoid this poOssibility, ozonation for oxidation
of iron and/or manganese normally is conducted prior to
filtration, at an early stage in the water treatment process.
Holding the ozonized water 30 minutes allows traces of
permanganate to oxidize some of the organics present,
and be reduced to the insoluble tetravalent state:

Mn04‘ + organics ————»»Mnozi + oxidized organics

Decomplexing of Organically Bound Heavy Metals

When decaying vegetation is present in raw water supplies,
there is a strong possibility that heavy metals, particularly
manganese, can be present in the form of soluble organic
complexes. Such complexes are not easily decomposed by
chlorine, but ozonation easily liberates the heavy metal
as a soluble cation. For this type of application, ozonation
is conducted at an early stage in the treatment process,
before filtration.



Ozone For Drinking Water Treatment 131

Oxidation of Inorganics {(Cyanides, Sulfides, Nitrites,
and Ammonia)

Toxic cyanide ions are readily oxidized by ozone to
the much less toxic cyanate ion:

(CN) -+ 03 @i (CNO) -+ 02
Cyanate ion slowly hydrolyzes to produce CO, and nitrogen:
2(CNO)™ + 2Hy0 =——>2C0, + Ny + 4HY

Sulfide ion is easily oxidized to sulfur, then to
sulfite, then to sulfate:

S72 + 03 = 5% ~—= 50372 =——>50,72

The degree of oxidation obtained will depend upon the
amount of ozone employed and the contact time.

Nitrite ion is oxidized very rapidly by ozone to nitrate
ion:

N02 + 03 e N03 - + 02

Oxidation of these inorganic species will occur at any
stage of the treatment process at which ozone is applied.
Since the products of ozonation all are soluble (except
for elemental sulfur from sulfide oxidation), there is
no particular advantage to be gained in applying ozonation
at any specific point in the treatment process, as is
the case for oxidation of organics and for disinfection,
Under pH conditions normally found in water treatment
plants, ammonia does not react with ozone at any appreciable
rate below pH of 9,0 (Singer & %illi, 1975). Therefore,
ammonia in the raw water supply will carry through the
plant, unless it is converted to nitrate biologically
(nitrification - see section on Ozone Pretreatment for
Biological Processing). Levels of ammonia generally are
undesirable in finished waters because ammonia combines
with free chlorine to produce chloramines, which are less
beneficial as disinfectants than is free residual chlorine.
However, chloramines do exert sufficient bacteriostatic
action to be useful in distribution systems for residual.

Oxidation and Removal of Organics

Color Removal ~ Usually the colors present in drinking
water are derived from the decomposition of naturally
occurring humic materials, and are caused by the presence
of conjugated unsaturated moieties, called chromophores.
Ozone is particularly reactive toward unsaturated groups,
cleaving the carbon-carbon double bonds to produce ketones,
aldehydes, or carboxylic acids, depending upon the other
substituents on the carbon atoms affected, the amount



132 SAFE DRINKING WATER

of ozone applied, the ozone contact time involved, tempera-
ture, etc. As soon as the conjugation has been disrupted

by ozone, the color disappears. However, this does not

mean that all of the color-causing compound has been totally
oxidized to CO, and water. Instead, the original organic
material has been partially oxidized, and now contains

a large number of polar, oxygen-~containing groupings.

These polar groupings now can combine with polyvalent
cations, such as aluminum or ferric ions, added as flocculating
agents, and thus can be easily precipitated from the treated
water. Therefore, when using ozone for color removal,
it should be applied prior to chemical addition and followed
by filtration.

ics — Organic compounds which
cause taste and odor problems (many phenols, metabolic
products of algal metabolism), and some detergents and
pesticides can be oxidized partially upon ozonation.
In most cases, this amount of oxidation is sufficient
to destroy the undesirable organoleptic properties imparted
to the water by the particular contaminant. Total oxidation
rarely occurs, but the more polar oxidation products now
are more easily flocculated and removed from solution.
Consequently, ozonation for these purposes also should
be conducted before chemical treatment and filtration.

Algae Control - During seasonal climate changes and when
proper nutrient balances are present in the raw waters,
algae growths are promoted in the presence of sunlight.
Large amounts of algae will clog filters in the treatment
plant, requiring more frequent backwashing. Ozonation
disrupts the metabolic processes of many types of algae
by oxidizing key organic constituents.

In treatment plants already employing preozonation
for other purposes, seasonal blooms of algae in the raw
waters are handled merely by increasing the preozonation
dosage for as long as the algae bloom lasts (usually only
a few weeks). In plants employing ozone for disinfection,
seasonal blooms of algae are controlled by adding a contacting
basin to the early stages of water treatment and preozonizing
at this point,

T idi tro icrofloc ati - When turbidity
is caused by colloidal sized suspended solids, ozonation
sometimes will change the chemical nature of the particle
surfaces, allowing the particles to coagulate and settle,
In such instances ozonation decreases the level of turbidity.
In other cases, such as when ozone disinfection is
conducted on waters containing relatively large quantities
of dissolved organics, the turbidity of the ozonized water
sometimes will increage. This is because of the introduction
of oxygen into the organic materials, producing carboxyl,
carbonyl, and hydroxyl groups. These highly polar moieties



Ozone For Drinking Water Treatment 133

now can combine with polyvalent cations also present,
such as calcium, magnesium, iron, aluminum, etc., forming
higher molecular weight structures, which now precipitate,
This phenomenon of turbidity formation after ozonation
has been termed "microflocculation" by Maier (1979).

If the level of dissolved organics is lowered prior
to ozone disinfection, microflocculation is not observed.
The Swiss practice of filtration following ozone disinfection
guarantees removal of any turbidity resulting from micro-
flocculation,

In 1986, the City of Los Angeles, California will
start up what will be the largest drinking water treatment
plant in the world to utilize ozone, Some 3,311 kg (7,300
lbs) per day of ozoge will be generated from oxygen to
treat 2.2 million m” per day (580 mgd) to lower turbidity
to less than 0.3 unit. The ozonized and chemically treated
(iron salts and cationic polymer) raw water will be coagulated,
flocculated, then filtered through six-feet of anthracite
coal at a rate of 13.5 gal/min/ft<., This high filtration
rate is made possible by employing ozone as a microflocculant,
without which filtration rates of the coagulated and floccu-
lated water could not exceed 9 gal/min/ft4% (Stolarik,
1983).

Qzone Pretreatment For Biological Processing - Examples

cited earlier pointed out that under ozonation conditions
normally applied in treating drinking water, most oxidizable
organic constituents are only partially oxidized. However
ozone does introduce considerable oxygen into these compounds
and renders them more biodegradable,

At the same time, ozonation increases the dissolved
oxygen content of the water, thereby improving conditions
for aerobic microbiological activity. Such biological
activity can convert dissolved organic impurities to €O,
and water, but also can convert ammonia to nitrate.

Post-~ozonation biological treatment can be conducted
in a variety of manners. Raw waters can be preozonized,
then stored several days in a reservoir before entering
the treatment plant proper. After entering the treatment
plant, intake waters can be ozonized along with chemical
addition, then filtered. Ozonation partially oxidizes
dissolved organics, which then are more completely precipitated
by means of the flocculating agents. 1In sand filters,
some dissolved organic carbon is removed biologically.
Nitrification also occurs in sand filters,

GAC filters/adsorbers placed after sand filter beds
also contain considerable aerobic bioactivity. Those
dissolved organic compounds which have not been oxidized,
even by ozone, are adsorbed by the GAC., Other organics
which have been partially oxidized during ozonation may
or may not be adsorbed, but in any case also can be biodegraded
by the microorganisms present.

Because of the increased biodegradation which occurs
in the GAC adsorbers, the breakthrough time for the GAC



134 SAFE DRINKING WATER

is postponed. In European water treatment plants which
are employing this "biological activated carbon" process,
it has been shown that the useful lifetime of the GAC

can be extended by factors up to six times, simply by
incorporating ozone oxidation prior to filtration through
sand/anthracite,

Extension of the GAC operating life results in cost
savings which, in some instances, have been shown to pay
for the costs of installing preozonation, This aspect
will be discussed further later in this chapter under
"costs",

t - When chlorine
is added to water containing trihalomethane precursors,
trihalomethanes (THMs) and other halogenated compounds
are produced. Once formed, THMs are pot oxidized, even
by ozone., The more volatile THMs may volatilize partially,
because of the aerating action which accompanies the appli-
cation of ozone to water, Adsorption on GAC will remove
THMs for a short time, but rapid breakthough is observed,
requiring frequent reactivation of the GAC, which is a
costly process.

It is axiomatic that once THMs are produced, chlorine
has been wasted and THMs are costly to remove, Thus,
the approach of the discerning water treatment engineer
should be to modify his treatment process to minimize
the concentrations of THM precursors before the addition
of chlorine, This approach should be contrasted with
that of making no changes in the treatment process, but
installing treatment techniques to remove THMs after they
are formed,

Ozonation has been shown to lower the concentrations
of some THM precursors, but in several cases THM precursor
levels actually increase upon ozonation (Rice, 1980).

As a result, the use of ozone to gxgidize THM precursors
and reduce their concentrations should be tested on each
water supply before this approach is adopted.

THM precursors can be partially oxidized by ozone,
then flocculated with standard flocculating agents. Thus,
preozonation of raw waters, followed by chemical addition,
flocculation, sedimentation and filtration appears to
be one effective approach to lower the concentrations
of THM precursors, and therefore, the concentration of
THMs ultimately produced. Since the water treatment objective
is to minimize the amounts of halogenated compounds, then
prechlorination must be abandoned in favor of precursor
minimization techniques.



Ozone For Drinking Water Treatment 135

Summary

Figure 1 shows the "conventional" water treatment
process, along with appropriate points of application
of ozone for specific purposes. 1In this figure, the "con-
ventional™ water treatment process is defined as treatment
of the raw water with chemicals (other than chlorine)
for coagulation, flocculation, sedimentation, then filtration
and disinfection.,

biological processing,
micreflocculation — ~ — — .

DETENTION (2 days)

- -

s QZONE

Fe, Mn, algae,
organics oxidation
(T40, color, etc.)

ozane
et chemicals (iron/alum salts)

COAGULATION

Y

FLOCCULATION

SEDIMENTATION

promote biological «= — o« — —=

activity, oxidize
FILTRATION

ozone

organics

disinfection > §——— ozOne

DISINFECTION

CIZ, CIOZ, CINHZ

for Residual

to distribution to distribution

Figure 1, Points of ozonation during water treatment.



136 SAFE DRINKING WATER

When ozone is used as an oxidant, it is applied during
early stages of the treatment process. When used as a
disinfectant, it is applied as the last treatment step
prior to adding the appropriate chlorine compound for
residval., At any point of application, ozone will both
oxidize and disinfect. 1In early stages of treatment,
when levels of oxidizable materials predominate over micro-
organisms, only partial disinfection may be achieved,
unless large amounts of ozone are applied in relation
to the amounts of oxidizable materials present,

Conversely, when ozone is used as a disinfectant after
removal of most of the oxidizable constituents, complete
disinfection can be attained with small amounts of ozone,
Under these circumstances, only small amounts of organic
oxidation products will be produced. Therefore, ozone
should not be relied upon as a disinfectant in the early
stages of treatment.

TWO-~STAGE APPLICATIONS OF OZONE

The benefits of applying ozone at more than one point
in the treatment process have been pioneered in modern
French and German plants, and several plants in the Paris
suburbs recently have installed trjiple-stage ozonation
to improve the quality of water even further. Triple-
stage ozonation will be discussed in a later section.

Rouen-la-Chapelle, France

One of the first plants to use double-stage ozonation
is the la Chapelle plant at Rouen, France (Gomella and
Versanne, 1977). Figure 2 is a schematic diagram of the
water treatment process employed. Water is drawn from
wells adjacent to the Seine River (well downstream of
Paris). Preozonation is conducted to oxidize iron and
manganese, as well as to partially oxidize dissolved organic
constituents and to prepare the medium for nitrification
and biological removal of organics,

Following ozonation, the water is sand filtered.
Precipitated iron and manganese hydroxides are removed
and most of the ammonia is converted to nitrate biologically.
Next, the filtered water is passed through granular activated
carbon beds where most of the organics are removed (by
adsorption and biological degradation). Ozone disinfection,
then post-chlorination for residual complete the treatment
process,

Ozone disinfection is conducted in two contact chambers
containing diffusion bubbling devices. These allow adequate
ozone transfer efficiency to the water (90% and higher)
without requiring additional energy beyond that necessary
for the generation of ozone, In the first contact chamber,
a level of 0.4 mg/L of residual ozone is attained during



Ozone For Drinking Water Treatment 137

poliuted
well wate;

I preozonation I‘u« ozone

recycle

sand of
filtration off-gas
| ozone

GAC
adsorption

post-ozonation
ozone (disinfection)

I post-chlorination;

(for residual)

»distribution

Figure 2, The Rouen-la-Chapelle process,
Rouen, France.

a retention time of five to six minutes. In the second
chamber, the 0.4 mg/L level of residual ozone is maintained
during another five to six minutes, About two-thirds
of the ozone used for disinfection is applied in the first
contact chamber (to satisfy the initial ozone demand)
and the balance is added in the second.

Because the transfer efficiency of ozone into water
in the bubbler diffuser contactor is about 90%, the exhaust
gases from the ozone disinfection contactor still contain
a significant amount of ozone, If disinfection were the
sole purpose of ozonation, these exhaust gases would be
passed through an ozone destruction unit before discharge
to the outside atmosphere., However, because of the second
application of ozone at this plant (preozonation), the
disinfection contactor exhaust gases instead are drawn
into the preozonation contact chamber by means of a turbine,



138 SAFE DRINKING WATER

which also serves as the ozone contacting device and for
rapid mixing.

This use of contactor exhaust gases serves two purposes:
first, it supplies most of the ozone required for the
first stage, and second, it utilizes most of the ozone
which otherwise would have to be destroyed without realizing
[...]
des Communes de la Banlieue de Paris pour les Eaux with
preozonation of raw waters to improve biological removal
of dissolved organics and conversion of ammonia to nitrate.
In the large plants of the Paris suburbs where ozone disin-
fection had been in use for many years with conventionally
treated Seine, Oise and Marne river waters (including
prechlorination), the levels of ozone normally required
for disinfection historically averaged 2 to 4 mg/L. However,
in summer, these values could rise to as high as 5 to
7 mg/L, primarily because of the presence of higher concen-
trations of ozone-demanding organics and increased micro-
organism activity.

When ozone was first installed at these plants, ammonia
was removed by breakpoint chlorination of the raw water.
However, with increasing levels of ammonia in the raw
water, and with the increased production of halogenated
organics during prechlorination, the treatment process
had to be modified., The point of first introduction of
chlorine has been moved to after the ozone disinfection
step, and ammoniacal nitrogen now is being removed bio-
logically.

Installations for biological removal of ammoniacal
nitrogen at these plants consist of raw water reservoirs
or detention tanks in which ozone-treated raw waters are
stored approximately two days before entering the plant
proper. The amount of ozone required for preozonation
is small (less than 1.25 mg/L) and the contact time required
is only two minutes,

Table III shows the effects of two-day reservoir storage
with and without preozonation under the above conditions
upon certain of the raw water quality parameters. Levels
of detergents, organic carbon, COD and ammoniacal nitrogen
are significantly lowered upon two-day storage preceeded
by preozonation,

TABLE III. EFFECTS OF PREOZONATION BEFORE STORAGE
(1.25 mg/L ozone dosage)

detergents organic COoD NH4¥
(mg/L) carbon (mg/L of (mg/L)
{

raw water 0.16 8.3 19 6.2

2-day storage 0.13 8 11 4
{no preozonation)

2-day storage 0.08 7 6 3.2
(with preozonation)




Ozone For Drinking Water Treatment 141

Of even more significance was the fact that the preozo-
nation dosage of 1,25 mg/L lowered the post-ozonation
disinfection dosage from an average of 4.2 mg/L to 2.1
mg/L. Thus the total amount of ozone required at this
plant has been kept the same (or even slightly reduced),
while the only investment cost involved was the installation
of a preozonation contactor system and the associated
piping.

Further benefits resulting from this process modification
are:

o a reduction in quantities of pretreatment chemicals
formerly required,

o an approximately 50% increase in filtration cycle
time,

o oxygenation of the water, which improves the elimination
of nitrogen even further,

When the filter inlet ammoniacal nitrogen level is
not greater than 1 mg/L, the outlet level does not exceed
0.1 mg/L.

Because of these benefits of preozonation, it is now
possible for the plant to use less chlorine downstream
for post-disinfection residual, which, in turn, lowers
THM contents to below 10 mg/L in the distribution systems.

When the preozonation system was optimized at this
Paris suburbs plant, it was found that the usual 4 mg/L
ozone disinfection dosage (when this was the sole ozonation
step) was reduced to 1.2 mg/L by applying an optimized
preozonation dosage of 0.6 mg/L, an actual savings in
total ozone requirement,

Since installation of two-stage ozonation in the Rouen-
la-Chapelle plant in 1976 and at the Dohne plant in 1977,
many other European water treatment plants have installed
similar treatment processes,

Belle Glade, Florida

In the United States, the first two-stage ozonation
water treatment plant is under construction at Belle Glade,
Florida, and is scheduled to start operating in 1984 (Wagner
and Elefritz, 1983; Elefritz et _al,, 1984). Raw water
for this plant is taken from Lake Okeechobee, which has
very high contents of humic color and other naturally
occurring organic materials, turbidity and biological
growths., Normally the lake waters exhibit COD levels
in excess of 60 mg/L with TOC levels about 30 mg/L. After
storms, these levels have risen to as high as 100 and
75 mg/L, respectively, with color levels peaking at 500
color units.



142 SAFE DRINKING WATER

Historically, this raw water has been prechlorinated
for algae control and partial color removal, folloyed
by lime softening and treatment with alum, synthetic polymers,
and recycled lime sludge, then recarbonation prior to
filtration and chlorine disinfection, By this process,
the Belle Glade plant normally produces total THM levels. )
of 600 to 900 microg/L (ppb). Moving the point of chlorination
was not effective, in that serious algae blooms then were
encountered within the treatment plant., The respiratory
products of the algae and of the saprophytic bacteria
were not removed by the conventional treatment process,
without prechlorination, and taste, odor, and additional
THM problems resulted upon postchlorination,

Figure 4 shows a schematic of the new two-stage ozonation
process which was developed for treating the Lake Okeechobee
water at Belle Glade. Raw water is preozonized to modify
the structure of the THM precursors, making them more
susceptible to physical removal by means of added lime
and polyelectrolytes after flash mixing., After clari-
fication, the water is recarbonated for pH control, then
post—~ozonized to polish remaining organics, filtered to
remove any remaining apparent color and filterable organic
material, then post-chlorinated to develop a free residual
of chlorine for the distribution system,

This process was demonstrated over a 1l2-week period
in a 5~gal/min pilot plant unit. During this period of
time, terminal THM concentrations were maintained below
100 microg/L (ppb) consistently. Using free chlorine
disinfection, the THM content could be maintained as low
as 25 ppb consistently, With combined chlorine residual,
the THM content could be adjusted to even lower levels,
During the same period of time, the conventional process
generated 600 to 1,600 ppb of THMs in the main plant,

By tracing the TOC through the pilot plant operation,
it was shown that nearly 80% of the organics removed were
carried out physically during the clarification and filtration
steps.

The total amount of ozone to be applied in the plant
is about 6 mg/L, half of this being added during preozonation,
the other half during post-ozonation, As a result of
improved removal of organics (with control of algae and
color as additional benefits), the post-chlorination disin-
fection dosage now will be about 2 mg/L. This dosage
is sufficient to provide a stable free chlorine residual
in the Belle Glade distribution system and to provide
the very much lowered THM levels.

Wagner and Elefritz (1983) recommend that before initiating
ozone testing, the plant process steps of mixing, clarifi-
cation and filtration first should be adjusted to maximize
efficiency(ies). At the Belle Glade plant, this included
retrofitting clarifiers with vertical flow tube settlers
to improve overall efficiency and capacity.



Ozone For Drinking Water Treatment 143

RAW WATER

PREDZONATION
e | Mm@, polymer

sm— Clz (2 mg/L)

DISINFECTION

RECLAIM
SYSTEM

to sludge
disposal

to distribution
& storage

Figure 4. The Belle Glade, Florida, two-stage ozone
treatment system (Wagner & Elefritz, 1983).

TRIPLE-STAGE OZONATION

Following successful experiences with the promotion
of biological oxidation of organics and nitrification
of ammoniacal nitrogen by use of preozonation, triple
stage ozonation was designed into three large water treatment
plants in the suburbs of Paris, France during the period
1980-1981 (Schulhof, 1980)., Recently, operational experiences
with this new process have been described for the plant
at MEry-sur-Oise (Rapinat, 1982). The three-stage ozonation
process installed and operating at this plant is shown
in Figure 5.

Raw water is preozonized using 0.25 mg/L ozone dosage,
then allowed to stand several days in a storage basin.
During this time settling occurs, as well as some biological
decomposition of dissolved organic materials, and some
nitrification., Following chemical treatment, flocculation,
sedimentation, and sand filtration, ozone again is applied
prior to GAC adsorption, and again a third time for disin-
fection after GAC adsorption, Chlorine for residual is
added as the water leaves the treatment plant by means
of sodium hypochlorite solution.



144 SAFE DRINKING WATER

03 preozonized
raw water lA pre- water storage
) R ozonation 2-3 days
Oise River 0.75
mg/L -—PAC
poly-AICla_.

y
sedimen- . f tl < chemical
tation occuiation treatment

] 03
sand flit- l primary GAC
ration 2,25 ozonation adsorption/-
mg/L filtration
03—-‘} 1.50 mg/L
dlstr::utlon e €387 VOIT Lo ozone
storage disinfection

NaOClI
0.5mg/L, max.

Figure 5. Triple-stage ozonation at Méry-sur-Oise
(Paris, France) water treatment plant

The original treatment process at Méry-sur-Oise (breakpoint
chlorination, flocculation, sand filtration, ozone disinfection
and postchlorination) removed 66% of the dissolved organics
from the Oise river water, By the new process, involving
three—-stage ozonation, biological treatment, and elimination
of the prechlorination treatment, 80% of the dissolved
organics are removed and the product water contains no
significant levels of trihalomethanes, Table IV compares
the effectiveness of the two processes in removing organic
materials,

In the original process, the dosage of ozone required
for disinfection averaged 3.5 mg/L. The new, triple-stage
ozonation process requires a total of 4.5 mg/L. Total
costs for the new process, including regeneration of the
GAC every two years, are only 6% higher than those of
the older, single-stage ozonation process, Relative costs
for the two treatment processes are compared in Figure 6,



Ozone For Drinking Water Treatment 145

TABLE IV. ORGANICS REMOVAL AT MERY-SUR-OISE PLANT BY
CHEMICAL AND BIOLOGICAL TREATMENT PROCESSES

. 1l by
£t ! hemical trtmt biological :
preozonation & storage — 30%
flocculation & settling -— 45%
breakpoint chlorination 50% ——
& flocculation
sand filtration 58% 60%
ozonation & post-Cl, 66% ———
ozonation -— 68%
GAC adsorption — 74%
post—-ozonation —— 78%
post-chlorination - 80%

COSTS FOR OZONE TREATMENT OF DRINKING WATERS

In this section, costs are expressed in U.S. dollars
and volumes are in cubic meters and U.S. gallons.

In surveying European and Canadian water treatment
plants using ozone, Miller et al. (1978) found that capital
costs for ozonation systems can range from a low of $1,100/kg
(8500/1b) of ozone generation capacity per day for large
systems to a high of $8,800/kg ($4,000/1b) per day for
relatively small systems, Added costs are housing for
the generating system, which can range from 20 to 33%
of equipment costs, and contacting system costs.

Operating costs for ozonation systems depend upon
energy demand, amortization rates, amortization period,
and local energy costs. 1In surveying European drinking
water treatment plants, Millgr et al. (1378) found these
costs to range from $0.46¢/m”> to 1.05¢/m> (1.75 to 4¢/1,000
gal) of water treated.

Lepage (1981) has described the 68,137 m3/day (8-mgd)
water treatment plant at Monroe, Michigan, which has been
ozonizing for taste and odor control since early 1979.

Two ozone generators, each capable of producing 3 kg/day
(225 1lbs/day) of ozone from dry air are in use. Total
capital cost of the ozone generation and contacting system
equates to $2,310/kg ($1,050/1b) of ozone generated.



146 SAFE DRINKING WATER

Biological
Treatment

Chemical -
100 percent 79
n %
21%

(includes
24% -——m—‘ GAC regeneration

15%

16% maintenance 18%

:

35% personnel 35%

Figure 6. Comparative costs of chemical and biological
treatment at Mery-sur-Qise (France) water
treatment plant (Rapinat, 1982)

A§ an average applied ozone dosage of 1.63 mg/L to a 30,283
n>/day (8~mgd) average flow rate and with an average ozone
transfer efficiency in the contactor system of more than
97%, the total operating costs of air preparation, ozone
generation, contacting, and geinjection of contactor exhaust
gases have averaged 0.168¢/m”> (0.636¢/1,000 gal) at Monroe,

It should also be noted that each of the two ozone
generators installed at Monroe g¢an handle the ozone demand
of the system by itself if operated at its full production
output. However, it is much more cost-effective to use
both generators operated at less than full production
capacity. The situation is analogous to operating an
automobile at 100 miles/hr versus 50 miles/hr. At the
slower speed, the energy demand is much lower.



Ozone For Drinking Water Treatment 147

When one ozone generator is taken off-line for preventive
maintenance, the second generator is turned up to provide
the ozone required for the few days ingolved.

At Bay City, Michigan, a 151,416 m>/day (40 mgd) drinking
water treatment plant has been operating since early 1980
for tastg and odor control at an average flow rate of
45,425 m°/day (12 mgd). Four ozone generators are capable
of producing 250 1bs/day (113.4 kg/day) each, or a total
of1,000 1lbs (453.5 kg)/day of ozone, Capital costs for
installing these ozone generators were $660,800, which
equates to $661/1b of ozone generation capacity. Operating
costs for an average applied_ozone dosage of 1.5 mg/L
were reported to be 0.118¢/m3 (0.448¢/1,000 gal) during
the first six months of operation §Croy, 1980).

At New Ulm, Minnesota, 9,811 m°/day (2.59 mgd) of
well waters are treated with an ozone dosage of 2,1 mg/L
to oxidize iron and manganese. The capital cost for the
ozonation system capable of generating up to 34 kg/day
(75 1bs/day) from dry air was $480,000 ($6,400/1b of ozone
generation capacity; contacting costs are probably included
in this figure) in 1982 dollars (Kirk, %984).

In Potsdam, New York, a new 9,842 m°/day (2.6 mgd)
water treatment plant went on-stream in the summer of
1983 (Simcoe, 1983). Ozone is used for disinfection of
river water prior to chlorination. In pilot plant studies,
the THM maximum formation potential was lowered from 353
microg/L to 116 microg/L with applied ozone dosages of
2.5 mg/L. A single ozone generator produces 150 lbs (68
kg)/day of ozone from dry air.

Costs for the ozone generation equipment, including
instrumentation and controls, is $227,600 ($1,517/1lb of
generation capacity). Ozone contactor chambers cost $194,400,
of which $73,500 is for reinforced concrete structures,
$55,000 for stainless steel covers, and $65,900 for stainless
steel wall pipes, access manways, and drain piping.

Estimated annual operating costs for ozonation at
this facility are estimated to be $20,000, consisting
of $7,200 for ozone generation and thermal destruction
of contactor exhaust gases, $4,100 for plant heating and
ventilating, and $8,700 for equipment maintenance, These
costs equate to 0.021¢/1,000 gal.

The City of Los Angeles conducted extended cost analyses
on alternative treatment processes for controlling turbidity,
taste and odor, reduction in levels of trihalomethanes
and for assuring bacterial and viral disinfection (Stolarik,
1983). Their final decision came down to ozonation versus
chlorination, and their determinant cost figures with
regard to the two processes are shown in Table V. By
integrating ozonation into the filter plant design, a
lower ultimate capital cost project results,



148 SAFE DRINKING WATER

TABLE V, EFFECT OF OZONE VS, CHLORINE SYSTEMS COSTS ON
TOTAL PROJECT COST* AT LOS ANGELES

{Stolarik, 1983)

Capital Cost Item Qzone Chlorine
Process Equipment $ 5,661,000 $ 166,000
Related Process Structures

and Appurtenances 5,461,700 —
Additional Filtering Capacity

(related costs) —— 13,070,330
Related Electrical 1,160,000 782,000
Additional Backwash Capacity - 1,260,500
Miscellaneous 1,094,300 40,000

Subtotal $13,790,800  $15,318,830

[Present construction provision
for future facilities (O3) should
Cl, not achieve taste & odor
control, THM standard]